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J. L. 01/01/2001

Patient name: Birthdate:

o _idiopathic hypersomnia/narcolepsy type 2 09/08/2023
Hypersomnia diagnosis: Plan date:

Lynn Marie Trotti orone. 404-712-7533

Sleep doctor:

Hypersomnia
symptoms

‘ Yes? | Details including typical timing and severity

Excessive daytime
sleepiness

Daily and severe. Worst during sleep inertia and as the need for daytime sleep
approaches. Best in the evening after all daytime sleep needs are met.

Brain fog Mirrors daytime sleepiness. Leads to irritability and severe discomfort, especially

when trying to understand complex information and make decisions.

Extended nighttime

sleep Needs 10 to 12 hours of sleep nightly.

Daytime sleep needs
(required naps)

A few hours after finishing nighttime sleep, she needs a 1h nap. A few hours later,
she needs another 1h nap.

Severe sleep inertia Lasts 1 to 2 hours after awakening in the morning. Lasts about an hour after each

nap.

Automatic behaviors Worst during sleep inertia and when sleep pressure is high before naps or nighttime

sleep.

Autonomic symptoms Dizziness with standing up and with prolonged standing; irritable bladder; irritable

bowel syndrome

Disrupted sleep When not on Xywav, she notices waking up about once an hour, and her sleep

study shows more than 40 spontaneous arousals per hour (see attached).

Cataplexy

Sleep paralysis Happens a few times a year and is frightening.

Sleep-related
hallucinations

< < < <

Happens a few times a year and is frightening.

Sudden sleep attacks,
including microsleeps

Sleep apnea or
sleep-related
breathing problems

Other:

Note: It is important not to confuse these symptoms with delirium, which they may mimic or cause.
Delirium is a disturbed state of mind or consciousness that may quickly and suddenly change, with symptoms
such as confusion, agitation, and hallucinations.
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Usual treatments,
including dose, times
of day, and other details

Xywav 3 g at bedtime and
3 g 2.5to 4 hours later

hypersomnia

foundation.org

Plan (stopping and restarting treatments, substitutions
when oral medicines can’t be taken, etc.)

Stop Xywav the night before and the night after any anesthesia. Separate from opioid
doses by at least 6 hours. No substitutions available when oral meds can't be taken. Call
Xywav pharmacists 24/7 at 866-997-3688 for any questions.

methylphenidate 10 mg

Take 3 pills upon awakening in the morning. May repeat around
1-2 pm.

Emgality 120 mg subcutaneous
injection every 28 days

Per sleep neurologist Dr. Trotti for chronic migraine. If the hospital pharmacy isn't able to
get this and the hospital stay coincides with the dosing day, advise J.L. to bring it from
home and coordinate for its refrigeration.

Rizatriptan 10 mg as needed for
acute migraine; may repeat every 2
hours; max 30 mg per 24 hours

This works much better for J.L. than sumatriptan and other triptans, so please don't
substitute unless an injection form is needed. For good efficacy, she needs to take it
within 5 to 10 minutes of migraine onset, so have it available bedside whenever possible.

Mirena IUD since 4/2019
(lasts 8 years)

Call gyn Dr. X. Y. for any questions: XXX-XXX-XXXX

Humira citrate-free 40 mg per 0.4 ml
subcutaneous injection every other
Tuesday

For rhematoid arthritis. Consult rheumatologist Dr. Z. A. at Xxxx-Xxx-xxxx. Don't stop
Humira unless it's absolutely necessary. Don't change to a biosimilar. These changes
could lead to Humira no longer working due to anti-Humira antibody development.

methotrexate 15 mg every
Thursday after breakfast

Per rheumatologist. May switch to injection if oral medicines can't
be taken.

Folic acid 1 mg daily

Needed due to methotrexate. May switch to injection if oral
medicines can't be taken

Vitamin B12 500 mcg daily

May switch to injection if oral medicines can't be taken.

Plan for storing and dispensing (giving) medicines brought from home:

supervision.

J.L. will bring her Xywav from home for hospital stays of more than a few days. It should be
securely stored at her bedside, where she can mix her doses near bedtime under staff

If hypersomnia treatments are stopped or delayed, describe how symptoms may change:

If Xywav is stopped, severe sleep disruption will occur, brain fog may worsen, and increased
hours of daytime and nighttime sleep may be needed.
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If nighttime or daytime sleep needs aren’t met, describe how symptoms may change:

Don't skip or delay daytime sleep! This will lead to severe distress, irritability, and brain fog
that may mimic delirium.

How will sleep needs be met? During required sleep periods, what should be done to prepare the room for sleep?

Schedule 2 daily naps of at least 1 hour at least 1 day in advance, so the schedule can take into consideration any appointments, such as for
imaging, physical therapy, etc. This daily sleep needs to be uninterrupted to be effective. Although she may need to get up to urinate, she
must keep herself in a deep meditative state (no, or extremely minimal, interacting with others) in order for the sleep session to improve her
delirium. Otherwise, she will need to restart the sleep session. Noise control is very important. Use white noise, ear plugs, and limit nearby
noise as much as possible. Temperature control is also very important, ideally between 70 and 78F, with access to extra blankets and socks.

What are the main hospital or facility stay concerns? Also, describe any previous problems the patient had.
Attach medical records if relevant.

Getting daytime sleep needs met. Appropriately accessing Xywav at bedtime and rizatriptan within 5
to 10 minutes of migraine onset. Easy access to a bathroom or bedside commode for irritable
bladder (historically unable to initiate urine stream into a bedpan or undergarment while lying down).

How will other concerns be addressed?

Keep triptan at bedside for immediate use whenever possible. Bedside commode.

What is the patient’s usual response to sedating medicines such opioids and benzodiazepines? Are there
opposite (wake-promoting) side effects from opioids?

Sedation, itching, and constipation.

Plan for opioids and benzodiazepines:

When taking Xywav, plan for pain control other than with opioids as much as possible and
avoid benzodiazepines if possible.

Pain management plan:
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What are the main anesthesia concerns? Also, describe any previous anesthesia experiences and complications.
Attach medical records if relevant.

Concern for high risk of post-procedure delirium if sleep needs aren't met. Prefer to minimize
opioids and benzos. No previous anesthesia complications.

Scheduling plan for pre-op appointments and procedure (including meeting sleep needs):

Needs to meet with anesthesia team days in advance of the procedure. Take daytime sleep needs into
consideration, and time under anesthesia doesn't meet these. In the past, J.L. has been moved from the 1st
surgery of the day to the 2nd to reduce the facility check-in time from 2 hours to 1 hour so a surgery could be
completed before onset of her first required daytime sleep session.

Anesthesia plan, including monitoring and response plan for sleep apnea, delayed emergence, worsening
hypersomnia symptoms, etc.:

Use regional anesthesia whenever possible. J.L. has done well with a nerve block and propofol and has chosen
extended duration nerve blocks in the past (for a 2019 shoulder surgery) to avoid/reduce post-op opioid use. Extra
post-procedure monitoring for somnolence needed. Careful attention to daytime sleep needs if not discharged
home quickly.

Does the patient need to wait longer than the usual 24 hours after anesthesia before driving or operating heavy
machinery? If so, how long?

Yes. 48 hours.

For more information about hypersomnias, see
www.hypersomniafoundation.org/related-disorders.

For more information about anesthesia and hospitalization, including our guide, references,
and resources, see www.hypersomniafoundation.org/professionals/anesthesia.

Acknowledgements: Developed by the Hypersomnia Foundation and approved by its Medical Advisory Board, PAAC (Patient
Advisory and Advocacy Committee), and Diversity and Health Equity Task Force. Special contributions by Dr. Sena Aflaki and
Dr. Mandeep Singh, Department of Anesthesiology and Pain Medicine, Women'’s College Hospital,

and Toronto Western Hospital, University Health Network, University of Toronto.

Disclaimer: This form is based on our discussions with experts and their consensus opinion. The suggestions in this form
should not be considered the only acceptable “standard of care,” as there can be local and individual variations in safe medical
practice for patients with hypersomnias. Therefore, compliance with this guide (or lack thereof) should not be considered a
breach of any acceptable standard of care.

Copyright © 2023 Hypersomnia Foundation. All rights reserved.
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